
 

 

 

ENGINEERING REPORT 

for 

 

 

 

Town of River Bend, North Carolina 

Water Treatment Improvements 

 

September, 2025 

Revised January, 2026 

 

Rivers Project No. 2024135 

DWI Project No. SRP-D-134-0033 

Co-Funded with SRF Project No. SRF-D-2070 

 





Form ER/EID-SUBMITTAL-04/23 Page 1 

Submittal Checklist for Engineering Reports/Environmental Information Documents
(Last updated: December 2022)

This checklist must accompany the initial submittal of all Engineering Reports/Environmental Information Documents.  If your 
submittal does not contain this checklist, the Project Manager will not start review until it is received.
A.  Submittal (Project Engineer may request a hard copy if needed for ease of review)
Mode of submission:   Email DWI Project Engineer  Upload to the link provided by the DWI Project Engineer

B.  Contact Information
Owner/ Recipient: Town of River Bend
Is the contact person (Elected Official or Authorized Representative) different from the application?   Yes   No

First Name Last Name Suffix Position  Elected Official
Delane Jackson      Town Manager  Authorized Representative

Mailing Address 1 Mailing Address 2 City State Zip Code
45 Shoreline Drive      River Bend NC 28562

E-Mail Address Phone Number Extension (if applicable)
manager@riverbendnc.org 252-638-3870 3

Consultant Information
Is the contact person different from the application?    Yes   No

Firm Name First Name Last Name Suffix
Rivers & Associates, Inc. Kevin Cooper      

Mailing Address 1 Mailing Address 2 City State Zip Code
P.O. Box 929 107 E. 2nd Street Greenville NC 27858

E-Mail Address Phone Number Extension (if applicable)
kcooper@riversandassociates.com 252-752-4135      

Environmental Information Document Contact Information (SRF and CDBG funded projects only)
Did a separate firm prepare the Environmental Information Document?    Yes     No
If Yes, complete the information below.  If No, then continue to Part C (Project Information).

Firm Name First Name Last Name Suffix
                    

Mailing Address 1 Mailing Address 2 City State Zip Code
                         

E-Mail Address Phone Number Extension (if applicable)
               

C.  Project Information

Project Name: Water Treatment Improvements
DWI Project No.(s): SRP-D-134-0033; SRF-D-2070
PWSID No. (for Drinking Water projects): 04-25-113

Project Type
Check all that apply in terms of project type.  

Drinking Water
Wastewater
Stormwater 

mailto:manager@riverbendnc.org
mailto:kcooper@riversandassociates.com




 

 

 

 

 

 

 

 

 

 

 

 

Water Treatment Plant 

Construction/Modification/Rehabilitation 

 



 

i 

 

Table of Contents 
1.0 Executive Summary ................................................................................................................................. 1 

1.1 Project Description .............................................................................................................................. 1 

1.2 Reasons for Project ............................................................................................................................. 2 

1.3 Alternatives Evaluation ....................................................................................................................... 2 

1.4 Environmental Impacts/Mitigative Measures .................................................................................... 4 

1.5 Project Funding and User Fee Increases ............................................................................................. 5 

2.0 Current Situation ..................................................................................................................................... 6 

2.1 Water Treatment Plant Equipment Replacement .............................................................................. 6 

3.0 Proposed Water Treatment Plant ......................................................................................................... 12 

3.1 Population and Water Demand ........................................................................................................ 13 

4.0 Purpose and Need for Project ............................................................................................................... 16 

5.0 Alternatives Analysis ............................................................................................................................. 17 

5.1 Alternatives Description .................................................................................................................... 17 

5.2 Present Worth Analysis ..................................................................................................................... 88 

6.0 Proposed Project Description ............................................................................................................... 89 

7.0 Environmental Information Document ................................................................................................. 91 

8.0 Financial Analysis ................................................................................................................................ 123 

9.0 Public Outreach ................................................................................................................................... 130 

 

 

 

 

APPENDICES           

 

Appendix A – Current Treatment Facilities Condition Photographs  

Appendix B – Local Water Supply Plan 2023/2024 

Appendix C – Groundwater Management Associates – Evaluation of Groundwater Resources 

Narrative 

Appendix D – Population Data – Population of Incorporated Places (Census) & NC OSBM 

Projections 

Appendix E – Existing Well and Treatment Works Documentation 

Appendix F –Town of River Bend Water Supply Study Executive Summary 

Appendix G – Environmental Impact Mitigation References  

 Appendix G-1 – Town of River Bend Flood Damage Prevention Ordinance 



 

ii 

 

 Appendix G-2 – USDA Custom Soil Report 

 Appendix G-3 – NCDEQ Erosion and Sedimentation Control Manual – Chapter 4 

Appendix G-4 – USDA Soil Data Access – Prime and Other Important Farmlands – 

Craven County, NC 

Appendix G-5 – Town of River Bend Zoning Ordinance 

Appendix G-6 – Excerpt From Regional Land Use Plan (CAMA) 

Appendix G-7 – USACE Pre-Construction Notification & Nationwide Permit 58 

Appendix G-8 – NCDEQ Stormwater Design Manual E-1 – Low Density Projects 

Appendix G-9 – Fish and Wildlife Service – List of Threatened and Endangered Species 

Appendix G-10 – NC Marine Fisheries Rule Areas 

Appendix G-11 – Town of River Bend General Offenses Ordinance (Noise) 

Appendix H – Memorandum Response to Division of Water Infrastructure Internal Review 

Comments 

 

 

 

FIGURES           

 

Figure 1 – Existing Water System Schematic 

Figure 2 – Proposed Filter/Softener WTP Treatment Process and Site Schematic 

Figure 3 – Nanofiltration WTP Treatment Process and Site Schematic 

Figure 4 – Vicinity Map 

Figure 5 – Location Map 

Figure 6 – Environmental Resources 

 Figure 6a – FEMA Flood Zone Map 3720545800K 

 Figure 6b – Proposed WTP Site Soil Map 

 Figure 6c – Town of River Bend Zoning Map (November 2023) 

 Figure 6d – Proposed Wetland Impacts 

 Figure 6e – Proposed Stream Impacts 

 Figure 6f – Public Lands Map 

 Figure 6g – Historic Features Map



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

1 

 

1.0 Executive Summary 

 

1.1 Project Description 

The proposed project includes new wells and 0.95 MGD water treatment plant (WTP) to serve 
the Town of River Bend, NC.  The new filter-softener (FS) WTP will replace the Town’s 
existing water supply and treatment process in order to provide improved finished water quality 
to Town residents and businesses.  Treated waste byproduct from the filter backwash and 
softener regeneration process is proposed to be combined with the Town’s existing wastewater 
treatment plant discharge into a new multi-port diffuser in the Trent River.  The proposed 
project includes installation of one (1) test well and two (2) production wells which will 
withdraw from the Lower Castle Hayne Aquifer (LCHA).  The LCHA has superior raw water 
quality compared to the Upper Castle Hayne (UCHA) currently utilized by the Town.  Figure 
4 is a vicinity map that depicts the location of the Town of River Bend.  Figure 1 includes a 
schematic of the existing wells and WTPs.  Figure 2 depicts the location of the proposed wells, 
WTP, pipelines and treated waste discharge.  
 
The Town’s existing raw water is supplied by three (3) Upper Castle Hayne Aquifer 
(UCHA)/River Bend strata groundwater wells to two (2) existing water treatment plants.  The 
existing WTPs make use of pressure sand filters with Birm© media followed by injection of a 
sequestering agent for removal and sequestration of iron and manganese.  Soluble iron and 
manganese in the raw water are precipitated utilizing caustic soda (sodium hydroxide) to adjust 
the pH followed by compressed air injection to increase the dissolved oxygen concentration.  
A sequestering agent is injected following filtration to bind the remaining iron and manganese 
ions into a stable, soluble complex in an effort to prevent unwanted precipitates and stains.  
The Town’s existing facilities do not include softeners to reduce the hardness of the raw water.  
A combination of an inferior raw water quality from the existing UCHA water quality; aging 
wells, pumps, water treatment plant facilities and equipment; and lack of softening capability 
have resulted in numerous complaints about finished water quality from customers in recent 
years.  
 
The proposed water treatment plant will include two (2) new LCHA raw water wells; forced 
draft aeration with potassium permanganate feed to precipitate iron and manganese; a raw 
water detention tank for settling of precipitated iron and manganese; a new water treatment 
facility to house filter feed/high service pumps, greensand filters, ion-exchange softeners, 
chemical feed systems, and operations office/laboratory.  Primary disinfection will be 
accomplished using liquid sodium hypochlorite followed by the addition of ammonia to form 
chloramine to provide residual disinfection.  Additional chemical feeds include fluoride, 
corrosion control and dechlorination.  Two (2) filter backwash/softener regeneration waste 
settling ponds will be operated in series with effluent waste supernatant pump station to pump 
treated waste effluent for disposal through a combined WTP/WWTP multi-port diffuser in the 
Trent River.  

 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

2 

 

1.2 Reasons for Project 

 

Prior to the Town of River Bend being incorporated, the area was originally developed as a 
retirement community known as River Bend Plantation.  Construction of the development 
began in the late 1960’s, and continued to expand in subsequent years.  The homeowners living 
in River Bend Plantation elected to pursue incorporation in the late 1970’s, and the Town was 
subsequently chartered in 1981.   
 
The water and sewer systems were originally constructed to support the River Bend Plantation 
development 40-50 years ago, and were later sold by the original developer to Carolina Water 
Service (CWS).  In 1995, the Town of River Bend purchased the water and sanitary sewer 
utilities from CWS.  Shortly afterward, the Town extended water service to customers 
throughout the Town, and constructed an additional 300,000-gallon elevated tank at the 
southern terminus of Plantation Drive.  Portions of the original River Bend Plantation water 
system remain in service today.   
 
The Town’s existing three (3) production wells tap into the Upper Castle Hayne Aquifer 
(UCHA)/River Bend Strata.  These wells are relatively shallow at 110 feet deep, and have 
limited yield due to minimal drawdown availability.   In addition, the water quality tends to be 
high in iron, manganese and hardness.  The Town of River Bend is the only water purveyor in 
the area that utilizes the River Bend strata.  Other adjacent utilities draw from the LCHA.  Due 
to its shallow depth, the UCHA is much more susceptible to contamination than the LCHA. 
  
The Town has also experienced periodic customer complaints regarding random emergence of 
red or reddish-brown water at various locations throughout the distribution system.  A 
Preliminary Water System Evaluation was conducted by Rivers & Associates, Inc. in 2020.  
The study suggests that the red/brown water issues are a result of limitations with the current 
water treatment process, and recommends WTP upgrades be considered moving forward.  The 
Town’s existing WTPs and associated pumping and treatment equipment have outlived their 
useful service lives, and the Town desires to replace their existing water supply and treatment 
system with a new source and treatment facilities.   
 

1.3 Alternatives Evaluation 

 

As part of the preliminary design, four (4) alternatives have been analyzed to select the most 
cost-effective, long-term solution to the identified problems.  The options considered are:  
Alternative #1 – No Action, Alternative #2 – New Filter/Softener WTP, Alternative #3 – New 
Nanofiltration WTP, and Alternative #4 – Bulk Water Supply with Distribution System 
Upgrades.  
 
Alternative #1 – No Action continues status quo operations of the raw water wells and two (2) 
existing WTPs.  The Operators would continue diligent routine maintenance and/or equipment 
replacement as required in an effort to provide quality water to the Town.  However, no 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

3 

 

substantive rehabilitation and/or replacement of the water supply source would occur.  In 
addition, no treatment improvements would be provided to further address water quality 
concerns. 
 
Under this arrangement, operations would continue until a major, unanticipated malfunction 
occurs.  This could be in the form of well/aquifer contamination, filter vessel failure, loss of 
equipment function, etc.  Depending on the nature of the failure, a portion of the water supply 
and/or treatment system may be out of service for an extended period of time for demolition, 
repairs, replacement, installation, startup, etc.  During this time, the Town’s ability to meet 
customer demands would be severely inhibited.  
 
The capital cost for the No-Action Alternative #1 is $0.  Operations without improvements to 
the existing water supply and treatment facilities may continue for the short-term; however, it 
is not an acceptable alternative for the long-term.  Eventually, substantive failures will occur 
to the aging wells, filter vessels, piping, mechanical and/or electrical equipment which could 
lead to substantive downtime and reactive efforts/costs for repairs or replacement.  The net 
present value of costs for Alternative #1 is estimated to be $10,609,310.  The No-Action 
Alternative is not a responsible alternative, and therefore is rejected. 
 
Alternative #2 – New F/S WTP has been selected as the preferred alternative as it is a cost-
effective method to provide the Town with a good quality, long-term, sustainable water supply.  
It is also preferred based on numerous non-monetary criteria including greater reliability, better 
aquifer sustainability, favorable residual waste disposal, ability to permit, ease of operation, 
etc.  Filter-softener treatment technology is a commonly used water treatment process 
throughout eastern North Carolina, particularly when the LCHA is utilized as the raw water 
supply source.  Transitioning to a F/S WTP is expected to be relatively straightforward for the 
Town’s operators due to their prior experience operating water filtration processes.  Alternative 
#2 includes a new wellfield to draw from the LCHA which has superior raw water quality to 
[...]
sites and raw water transmission improvements will be required, a finished water main will 
need to be extended to properly connect to the existing distribution system, and a treated waste 
effluent force main and multi-port diffuser will need to be extended to the permitted discharge 
location.  The following permits are anticipated: 
 
• USACE Nationwide 58 Permit 
• 401 Water Quality Certification – NCDEQ DEMLR, 
• Approval of Plans and Specifications – NCDEQ DWR PWSS, 
• Erosion and Sedimentation Control Permit – NCDEQ DEMLR, 
• State Stormwater Permit – NCDEQ DEMLR, 
• Compliance with Neuse River Riparian Buffer Rules – NCDEQ DWR 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

5 

 

• CAMA General Permit – NCDEQ DCM, 

• Sewer Extension Permit – NCDEQ DWR 

• NPDES Discharge Permit – NCDEQ DWR NPDES, 

• NCDEQ DWR Authorization to Construct 

 

The scope of the project includes new groundwater wells with capacity that exceeds 1.0 MGD; 

therefore, a Finding of No Significant Impact (FONSI) will be required per NCDEQ DWI 

requirements.  The Environmental Information Document (EID) provided herein has been 

prepared to assist the Division with the required determination.  Amy environmental issues or 

concerns that arise will be addressed during the design and permitting process.  No issues are 

anticipated that are considered insurmountable.   

 

1.5 Project Funding and User Fee Increases 

 

The project is estimated to cost $20,843,600.00, and is being funded as follows: 

 

Estimated Project Cost $20,843,600.00  

   

Special Appropriation  

(SRP-D-134-0033) $4,139,455.00 (Grant) 

SRF-D-2070 

(Fall 2024) $3,500,000.00 (75% Princ. Forgiveness) 

SRF-D-2070 

(Fall 2024) 
$6,929,895.00 (Loan) 

SRF-D-2070 

(Spring 2025) 
$3,137,125.00 (50% Princ. Forgiveness) 

SRF-D-2070 

(Spring 2025) 
$3,137,125.00 (Loan) 

Total Funding Secured $20,843,600.00  

   

 

User fees are anticipated to increase to pay for the loan principal as well as the new operation 

& maintenance costs for the proposed WTP.  The new sewer bill for a 5,000-gallon per month 

residential user is estimated to be 2.24% of the Median Household Income (MHI).  The 

combined water and sewer bill of a residential user is estimated to be 2.89% of the MHI.  The 

financial burden due to a rate increase is considered to be “potentially significant” when the 

sewer bill accounts for 2% of the MHI or the combined water & sewer bill accounts for 4% of 

the MHI.  Therefore, these proposed rate increases may be potentially significant particularly 

for customers who fall below the MHI.  Ultimately, the improvements to water quality due to 

the project outweigh the potential financial burden to customers.  

 

 

 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

6 

 

 

2.0 Current Situation 

 

2.1 Water Treatment Plant Equipment Replacement 

Table 2.1.1.  General WTP Condition 

 

Provide a brief description of the WTP condition as discussed in Section 3.3.2.1 of the 

guidance. 

 

The existing treatment plants utilize pressure filters plus chemical addition to provide treatment 

and disinfection.  Caustic soda is utilized to raise the pH of the raw water, and compressed air 

is injected to increase dissolved oxygen content to optimize oxidation of soluble iron ahead of 

the pressure filters.  The filters incorporate Birm© sand filter media to capture oxidized iron 

particles.  Polyphosphate is added post-filtration to act as a sequestering agent for any remaining 

soluble iron, as well as a scale inhibitor to reduce precipitation within the distribution system.  

Gas chlorine feeders are utilized to provide primary and residual disinfection of the finished 

water as it is introduced into the distribution system.   

The current water treatment plants consist of aging equipment and infrastructure which are in 

poor condition.  In addition, softening of the hard UCHA raw water supply is not provided by 

the Town.  In recent years, the Town has experienced numerous complaints regarding poor 

finished water quality being supplied to customers.  

 

The Town of River Bend’s population has had an increasing trend since it was first incorporated. 

The population surged between 1997-2002 and consistently increased each decade until 2020. 

While the population increase has slowed in recent years, the Town continues to grow.  

 
 
Provide the average daily flows for the past two years and the current flow. 

Schematic layout Reference: Figure 1 Supporting information 

Appendix Reference: 

A & B 

 

Year 

 

ADF (MGD) 

 

Year 

 

ADF (MGD) 

2024 0.3328 2023 0.3176 

Current Average Day Demand (MGD): 0.3328 

Current Capacity (MGD): 0.35 + 0.60 = 0.95 

Percentage of Capacity Currently Utilized: 35% 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

7 

 

Table 2.1.1.  General WTP Condition 

 

Provide information related to any NOVs the WTP may have received or any special orders 

that may be in place. 

NOVs Special Orders 

Does the WTP have any NOVs?   

 Yes 

  No 

  N/A (new construction only) 

Does the WTP have any Special Orders or 

pending SOCs? 

  Yes, Special Order is finalized 

  Yes, Special Order is pending 

  No 

  N/A (new construction only) 

If yes, then describe and provide supporting 

information in an appendix of the ER/EID. 

If yes, then describe and provide supporting 

information in an appendix of the ER/EID. 

Appendix Reference: N/A Appendix Reference: N/A 

Does the WTP currently have problems 

meeting SDWA primary and secondary 

standards? 

 Yes            No 

Although the Town routinely meets regulatory standards for a water filtration plant, the 

emergence of red water in the distribution system and at customer's taps, along with the lack of 

softening continue to be a source of customer complaints. 

 

Table 2.1.2.  Historical Water Demand Data 

 

 

Provide historical flows in accordance with Section 3.3.2.2 of the guidance. 

Historical Flow Appendix Reference: B 

 

Year 

Annual Average 

Demand (MGD) 

Maximum Daily 

Demand  

(MGD) 

Peak hourly 

Demand (including 

Fire flow) 

(MGD) 

1 2023 0.3176 0.8540 1.341 

2 2024 0.3328 0.9080 1.422 

Q2-yr: 0.325 0.881 1.382 

Provide additional discussion of flow variations in accordance with Section 3.3.2.2 of the 

guidance. 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

8 

 

Table 2.1.2.  Historical Water Demand Data 

 

 

 

Peak hourly demand was based on a diurnal peaking factor of 1.5.  Fire flow demand is based on 

Table B105.1(1) of the North Carolina Fire Code for houses 0-3,600 sq. ft.  The required fire flow 

is 1,000 gpm for a duration of 1-hour (60,000 gallons or 0.06 MGD).  The vast majority of homes 

within the River Bend’s service area fall within this size range.  

 
 

 

Table 2.1.3a.  Specific Equipment to be Replaced or Rehabilitated Description 

Groundwater Wells 

Picture 
Reference: 

Appendix 
A 

Diagram 
Reference: 

NA 
Additional 

Information 
Reference: 

NA 

Condition Age Size 

  Good 

  Fair 

  Poor 

  N/A 

Well #1 - 40 years  

Well #2 - 48 years 

Well #3 – 42 years 

0.37 MGD 

0.26 MGD 

0.37 MGD 

1.00 MGD  
Is this like for like replacement/no capacity increase required?  Yes   No 

Additional Information 

Provide any additional information that may be helpful in describing the equipment discussed 

above. Create additional tables for individual project components to be replaced or 

rehabilitated. 

 

The proposed WTP will utilize greensand filters and zeolite softeners with associated chemical 
feeds in lieu of the existing Birm© filters with chemical treatment to provide removal of iron, 
manganese and hardness while providing primary and residual disinfection.  The finished water 
production capacity of the existing WTPs is 0.95 MGD.  The proposed WTP will match the 
existing plants’ finished water capacity; however, additional raw water will be required in order 
to account for the increased backwash and softener regeneration requirements.  The existing 
groundwater wells are located in the Upper Castle Hayne Aquifer (UCHA)/River Bend strata.  
The proposed wells are recommended to draw from the Lower Castle Hayne Aquifer (LCHA).  
The LCHA is a deeper aquifer that is anticipated to produce better quality raw water, offer better 
protection from potential contamination, and have increased drawdown capability that could 
produce better yields possibly with a fewer number of required production wells.    

  
 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

9 

 

Table 2.1.3b.  Specific Equipment to be Replaced or Rehabilitated Description 

Pressure Filters and Softeners 

Picture 
Reference: 

Appendix 
A 

Diagram 
Reference: 

NA 
Additional 

Information 
Reference: 

NA 

Condition Age Size 

  Good 

  Fair 

  Poor 

  N/A 

Shoreline WTP - 53 years  

Rhems Fire Station WTP - 41 years 

0.60 MGD 

0.35 MGD 

0.95 MGD  

Is this like for like replacement/no capacity increase required?  Yes   No 

Additional Information 

Provide any additional information that may be helpful in describing the equipment discussed 

above. Create additional tables for individual project components to be replaced or 

rehabilitated. 

 

A single 0.95 MGD WTP will replace the capacity provided by the two (2) existing WTPs.  In 
lieu of the existing WTP process which utilizes Birm© filtration and chemical treatment, the 
proposed WTP will utilize greensand filters and zeolite softeners with associated chemical feeds 
to provide removal of iron, manganese and hardness while providing primary and secondary 
disinfection, corrosion protection, fluoridation, waste discharge dechlorination, etc.  The 
proposed WTP will consist of three (3) equally sized filters with two (2) equally sized softeners 
to produce finished water to meet primary and secondary drinking water standards.  

  
 

Table 2.1.3c.  Specific Equipment to be Replaced or Rehabilitated Description 

Precipitation/Flocculation 

Picture 
Reference: 

Appendix 
A 

Diagram 
Reference: 

NA 
Additional 

Information 
Reference: 

NA 

Condition Age Size 

  Good 

  Fair 

  Poor 

  N/A 

Shoreline WTP  

Sodium Hydroxide – 53 years 

Compressed Air Injection – 53 years 

 

Rhems Fire Station WTP 

Sodium Hydroxide – 41 years 

Compressed Air Injection – 41 years  

0.60 MGD 

 

 

 

0.35 MGD 

Is this like for like replacement/no capacity increase required?  Yes   No 

Additional Information 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

10 

 

Provide any additional information that may be helpful in describing the equipment discussed 

above. Create additional tables for individual project components to be replaced or 

rehabilitated. 

 

The Castle Hayne Aquifer is characterized by the presence of dissolved iron and manganese, 
that when precipitated forms fine pin floc which can prove challenging to remove.  The proposed 
WTP process is expected to provide better and more consistent iron and manganese removal 
than the existing treatment process.  The existing WTP process utilizes chemical addition ahead 
of the Birm© filters in an effort to maintain specific favorable ranges of pH and dissolved 
oxygen to facilitate precipitation and removal of iron and manganese on the Birm© filter media.  
The proposed treatment is a multi-step process that incorporates a forced draft aerator to begin 
the oxidation and precipitation process, and to strip hydrogen sulfide that may be present.  
Potassium permanganate, a strong oxidant, is injected below the aerator to advance the 
precipitation of iron and manganese while providing a continuous regeneration for the 
manganese dioxide coating on the greensand filter media.  A raw water detention tank is 
provided below the aerator to provide quiescent settling of precipitated iron and manganese.  
The filter feed/high service pumps transmit water from the detention tank to and through the 
downstream filters and softeners to remove iron, manganese and hardness followed by 
subsequent chemical additions.   

  
 

Table 2.1.3d.  Specific Equipment to be Replaced or Rehabilitated Description 

Disinfection 

Picture 
Reference: 

Appendix 
A 

Diagram 
Reference: 

NA 
Additional 

Information 
Reference: 

NA 

Condition Age Size 

  Good 

  Fair 

  Poor 

  N/A 

Shoreline WTP  

Chlorine Gas – 53 Years 

 

Rhems Fire Station WTP 

Chlorine Gas – 41 Years 

0.60 MGD 

 

 

0.35 MGD 

Is this like for like replacement/no capacity increase required?  Yes   No 

Additional Information 

Provide any additional information that may be helpful in describing the equipment discussed 

above. Create additional tables for individual project components to be replaced or 

rehabilitated. 

 

The existing River Bend WTPs utilize gas chlorine for disinfection.  Although this is a highly 
effective disinfectant, it is extremely dangerous to the surrounding residential community in the 
event that a leak were to develop.  As such, the proposed WTP will utilize liquid sodium 



Engineering Report 

Town of River Bend, NC   

Water Treatment Improvements 

 

11 

 

hypochlorite as the primary disinfectant which is a much safer alternative.  Ammonia will be 
added to form chloramine for residual disinfection.  Chloramine is an effective alternative to 
reduce disinfection byproducts (DBPs) such as Total Trihalomethanes (TTHMs) and Haloacetic 
Acids (HAAs).  DBPs are formed as a result of the interaction of chlorine with organic 
precursors that are frequently present in Castle Hayne Aquifer groundwater.  

  
 

Table 2.1.3e Specific Equipment to be Replaced or Rehabilitated Description 

Waste Handling Equipment 

Picture 
Reference: 

Appendix 
A 

Diagram 
Reference: 

NA 
Additional 

Information 
Reference: 

NA 

Condition Age Size 

  Good 

  Fair 

  Poor 

  N/A 

Shoreline WTP  

Pump – 25 Years 

Waste Holding Tank – 25 years 

 

Rhems Fire Station WTP 

Pump – 25 Years 

Waste Holding Tank – 25 years 

0.60 MGD 

 

 

 

0.35 MGD 

Is this like for like replacement/no capacity increase required?  Yes   No 

Additional Information 

Provide any additional information that may be helpful in describing the equipment discussed 

above. Create additional tables for individual project components to be replaced or 

rehabilitated. 

 

Filter backwash from each of the existing WTPs is discharged to below ground settling tanks 
with integral baffles to allow quiescent settling of precipitated iron and manganese prior to the 
supernatant overflowing into the wetwell portion of the tank.  A float controlled simplex 
submersible pump transmits the treated supernatant waste flow from each WTP to its NPDES 
permitted discharge location at (1) the community boating canal at Plantation Drive and (2) a 
tributary to the boating canal located behind the Rhems Fire Department.  The proposed WTP 
will utilize two (2) geomembrane lined settling lagoons operated in series.  Filter backwash and 
softener regeneration wastewater will be discharged into the first lagoon to allow quiescent 
settling of precipitated iron and manganese and homogenization into a brackish waste stream. 
An elevated overflow pipe from the first lagoon will allow supernatant to flow by gravity into 
the second lagoon where additional settling time is provided.  An elevated overflow pipe from 
the second lagoon will allow supernatant to flow by gravity into the wetwell of a duplex 
submersible supernatant waste pump station.  The float operated submersible pumps will 
transmit the treated supernatant waste flow to a new combined, multi-port diffuser located in the 
Trent River.  The new diffuser will be designed to replace the two existing WTP discharges and 
